GPORTON LAG.

FCC RF Test Report

Report No. : FG730704A

Conducted Spurious Emission

GSM850 (GSM)
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Dete: 23 MAR 2017 01:22.45
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&0 &0
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Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | REBW | Frequency | __Powerabs | ALimit RangeLow | Rangeup | REBW | Frequency | Powerabs | ALimit
30,000 MHz 20,000 MHz 1,000 MHz | 300.63718 MHz | -38.94 dom | 2554 dB 30,000 MHz 20,000 MHz 1,000 MHz | 253.65567 MHz | -39.35 dém |
855,000 MHz 1.000 GHz 1.000 MHz 931.92029 MHz -37.55 dém -24,55 di 855,000 MHz 1.000 GHz 1.000 MHz 954.23913 MHz -37.08 dém
1,000 GHz 3,000 GHz 1,000 MHz 2.57018 GHz -37.29 dém 24,20 d8 1,000 GHz 3,000 GHz 1,000 MHz 2.15348 GHz -37.61 dém
000 GHz 7.000 GHe 1,000 MHz 6.54081 GHz -32.50 dem -19.90 d8 3.000 GHe 7.000 GHe 1,000 MHz 6.98275 GHz -33.41 dém
7.000 GHz 9.000 GHz 1,000 MHz | 7.74953 GHz -34.16 d8m -21.16 d8 7.000 GHz 9.000 GHz 1,000 MHz | 762052 GHz -34.61 dsm
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Dete: 23 MAR 2017 020428
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Dete: 23 MAR 2017 01:24.09
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70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __powerabs | ALbmit | Range Low Range Up | RBW | Frequency | __Powerabs | ALimit
30,000 MHz 20,000 MHz 1,000 MHz | 250.09205 MHz | -37.12 dom | 24,12 dB 30,000 MHz 20,000 MHz 1,000 MHz | 217.7286+4 MHz | -38.79 dém | -25.79 dB
855,000 MHz 1.000 GHz 1.000 MHz 975.54348 MHz -37.17 dém 24,17 d8 855,000 MHz 1.000 GHz 1,000 MHz 941.99275 MHz -38.44 dim -26.44 di
1,000 GHz 3.000 GHz 1,000 MHz 2.53493 GHz -36.62 dém -23.62 d8 3,000 GHz 1,000 MHz 2.68791 GHz -37.57 dém -24.57 d8
3.000 GHe 7.000 GHe 1,000 MHz 6.95176 GHz -33.78 dém -20.78 d8 7.000 GHe 1,000 MHz 6.91126 GHz -34.17 dém -21.17 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.04537 GHz -34.43 dBm -21.43 d 7.000 GHz 9.000 GHz 1,000 MHz | 8.33396 GHz -34.24 dsm -21.24 ds
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Dete: 23 MAR 2017 020557
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Dete: 23 MAR 2017 01:2532

&0 &0
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 20,000 MHz 1,000 MHz | 750.91734 MHz | -37.95 dém | 24,55 dB 30,000 MHz 20,000 MHz 1,000 MHz | 567.12694 MHz | -39.72 dém | -25.72 d
55,000 M) 1.000 GHz 1.000 MHz 940.97826 MHz -38,17 dém -25.17 d 855,000 M) 1.000 GHz 1.000 MHz 943.07671 MHz -37.70 dém -24.70 di
1,000 GHz 3,000 GHz 1,000 MHz 2.29721 GHz -37.06 dém -24.06 d8 1,000 GHz 3,000 GHz 1,000 MHz 2.45944 GHz -37.41 dém 24,41 d8
000 GHz 7.000 GHe 1,000 MHz 6.43682 GHz 34,31 dém -21.31d8 000 GHz 7.000 GHe 1,000 MHz 6.68829 GHz -34.26 dém -21.26 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.79565 GHZ 34,79 dam -21.79 d 7.000 GHz 9.000 GHz 1,000 MHz | 7.03137 GHz -34.95 dsm -21.95 d
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Dete: 23 MAR 2017 0207.44

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : ZL5EKTRA

Page Number 1 A24 of A30
Report Issued Date : Apr. 14, 2017
Report Version Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



GPORTON LAG.
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Report No. : FG730704A

GSM1900 (GSM)

GSM1900 (EDGE class 8)
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Dete: 23 MAR 2017 0230.02
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit | Range low | Rangeup | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 965.82459 MHz | -37.76 dBm | -24.76 dB 30.000 MHz 1.000 GHz 1.000 MHz | £83.21089 MHz | -38.08 dém | -25.08 dé
1,000 GHz 1.845 GHz 1,000 MHz | 175484 GHz | 38,44 dom | -25.44 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.63956 GHz | -38.28 dém | -25.20 d8
1,915 G 3,000 GHz 1.000 MHz 2,79883 GHz -24,21d8 1915G 3,000 GHz 1.000 MHz 2.15699 GHz -37.09 dém -24.00 di
3,000 GHz 7,000 GHz 1,000 MHz 6.59930 GHz -32,74 dém -19.74 d8 3,000 GHz 7,000 GHz 1,000 MHz 5.08749 GHz 3 dem -19.33 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.92301 GHz -33.43 dém -20.43 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.84930 GHz -33.05 dém -20.05 dB
13.600 GHz 19.100 GH2 1,000 MHz | 16.75854 GHz -29.53 dsm -16.93 d8 13.600 GHz 19.100 GH2 1,000 MHz | 15.90571 GHz -23.66 dsm -16.66 d8
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Dete: 23 MAR 2017 025653
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Dete: 23 MAR 2017 023843

Dete: 23 MAR 2017 025816
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit | Range Low | Range Up RBW Frequency | Power abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz | 350.66717 MHz | -36.42 dBm | -23.42 dB 30.000 MHz 1.000 GHz 1.000 MHz | 718.59820 MHz | -35.79 dBm ! -22.79 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.6306 GHz | -38.83 dm | -25.83 dB 1,000 GHz 1,845 GHz 1,000 MHz | 115984 GHz | -39.77 dém | -25.77.d8
1,915 G 3,000 GHz 1.000 MHz 2,65386 GHz -35.92 dém -22,92 di 1915G 3,000 GHz 1.000 MHz 2.61693 GHz -37.08 dém -24.08 di
3,000 GHz 7,000 GHz 1,000 MHz 6.46032 GHz -32,43 dém -19.43 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.99975 GHz -33,17 dém 0.17 d8
7,000 GHz 13.600 GHz 1,000 MHz 11.87022 GHz 32,41 dém -19.41d8 7,000 GHz 13.600 GHz 1,000 MHz 13.34945 GHz -33.03 dém -20.03 d8
13.600 GHz 19.100 GHz 1.000 MHz | 15.58477 GHz -29.70 dém -16.70 d8 13.600 GHz 19.100 GHz 1.000 MHz | 15.87743 GHz -29.86 dem -16.86 dB
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Dete: 23 MAR 2017 0240.09
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit | Range low | Rangeup | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 855.78461 MHz | -37.30 d8m | -24.30 dB 30.000 MHz 1.000 GHz 1.000 MHz | 899.41279 MHz | -37.82 d8m ! -24.82 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.03019 GHz | -38.18 dm | -25.18 dB 1,000 GHz 1,845 GHz 1,000 MHz | 175526 GHz | -39.79 dom | -25.79 d8
1,915 G 3,000 GHz 1.000 MHz 2,25043 GHz -36.95 dém 1915G 3,000 GHz 1.000 MHz 2.57019 GHz -36.74 dém -23.74 di
3,000 GHz 7,000 GHz 1,000 MHz 6.44682 GHz .60 dem 3,000 GHz 7,000 GHz 1,000 MHz 6.68979 GHz -33,24 dém -20.24 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.92820 GHz -32.57 dém 7.000 GHz 13.600 GHz 1.000 MHz 11.92867 GHz -32.95 dém -19.95 d8
13.600 GHz 19.100 GH2 1,000 MHz | 16.67919 GHz -29.07 dsm -16.07 d8 13.600 GHz 19.100 GH2 1,000 MHz | 15.94735 GHz -22.24 dem -16.9¢ de
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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Dete: 23 MAR 2017 03.53.20
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Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | __Ppower Abs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit 30.000 MHz 1.000 GHz 1.000 MHz | ©23.30585 MHz | ~36.89 dm | -23.89 dp
30,000 MHz 20,000 MHz 1,000 MHz | 163.77561 MHz | -38.83 dbm | -25.83 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.8439+4 GHz | -36.02 dém | 3.
855,000 MHz 1.000 GHz 1.000 MHz 883.58696 MHz -37.90 dém -24.98 d 1915G 3,000 GHz 1.000 MHz 2,62484 GHz -36.20 dém
1,000 GHz 3.000 GHz 1,000 MHz 2.50019 GHz -37.56 dém -24.56 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.40482 GHz -33,28 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.77978 GHz -33.54 dém -20.54 dB 7.000 GHz 13.600 GHz 1.000 MHz 12.44532 GHz -32.24 dém
7.000 GHz 9.000 GHz 1,000 MHz | 815448 GHz -35.17 dBm -22.17 d8 13.600 GHz 19.100 GH2 1,000 MHz | 16.37082 GHz -29.87 dsm -16.87 d8
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Dete: 23 MAR 2017 0411515
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Spurious Emissions Range Low Range Up | RBW Frequency | PowerAbs | alimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | 530.000 MHz 1.000 GHz 1,000 MHz | 618.73613 MHz | ~38.06 dem | ~25.06 0B
30,000 MHz 20,000 MHz 1,000 MHz | 263.92054 MHz | -38.35 dbm | 1.000 GHz 1.845 GHz 1,000 MHz | 1.33720 GHz | -38.73 dém | -25.79 dB
855,000 M| 1.000 GHz 1,000 MHz 850.90580 MHz -36.55 dém 19156l 3.000 GHz 1,000 MHz 2.53398 GHz -35.34 dBm -22,34 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.51742 GHz -37.71 dem 3,000 GHz 7.000 Gz 1,000 MHz 6.44582 GHz -32.34 dem -19.34 d
000 GHz 7.000 GHz 1.000 MHz 6.52331 GHz -34.10 dém 7.000 GHz 13.600 GHz 1.000 MHz 12.79321 GHz -33.15 dém -20.15 dB
7.000 GHz 9.000 GHz 1.000 MHz | 7.09311 GHz -33.96 dem -20.96 dp 13,600 GHz 19.100 Gz 1.000 MHz | 1538285 GHz -22.64 dBm -16.64 dp
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low Range Up | RBW | Frequency | Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | __powerabs | ALbmit 30.000 MHz 1.000 GHz 1.000 MHz | 340.97201 MHz | -37.85 dBm | -24.85 dB
30,000 MHz 20,000 MHz 1,000 MHz | 908.35332 MHz | -37.93 dom | 24,53 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.61126 GHz | -39.78 dém | -25.78 dB
55,000 M) 1.000 GHz 1.000 MHz 959.67391 MHz -37.24 dém -24.24 di 1915G 3,000 GHz 1.000 MHz 191602 GHz -36,05 dém -23.05 d
3,000 GHz 1,000 MHz 2.82915 GHz -37.10 dém -24.10 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.55081 GHz -32,93 dém -19.93 d8
7.000 GHz 1.000 MHz 6.72078 GHz -33.11 dém -20.11 d8 7.000 GHz 13.600 GHz 1.000 MHz 12,28269 GHz -33.13 dém -20.13 d8
7.000 GHz 9.000 GHz 1,000 MHz | 5.52318 GHz 34.91 dBm -21.91 ds 13.600 GHz 19.100 GH2 1,000 MHz | 15.93674 GHz -30.12 d8m -17.12 d8
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Report No. : FG730704A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep

SGL Count 10/10
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Dete: 23 MAR 2017 043513

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1.000 MHz | 754.95502 MHz | -36.67 dem | -23,67 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.60970 GHz | -37.64 dém |
3,000 GHz 1.000 MHz 2.64440 GHz -35.68 dém
7,000 GHz 1,000 MHz 6.92526 GHz -33,50 dém
13.600 GHz 1.000 MHz 11.09524 GHz -33.37 dém
18.000 GH2 1,000 MHz | 16.31853 GHz -29.30 dsm
] 1

Middle Channel

Made Auto Sweep

Ref Level 30.00 dém  Offset 15.00 db
SGL Count 10/10

Limit ¢heck
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Dete: 23 MAR 2017 04.36 34

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1.000 MHz | 947.40360 MHZ | -37.83 dem | 2483 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.69778 GHz | -37.56 dém |
1,760 G 3,000 GHz 1.000 MHz 2,§3750 GHz -36.82 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.58530 GHz -33,41 dém
7.000 GHz 13.600 GHz 1.000 MHz 11.91170 GHz -32.95 dém
13.600 GHz 18.000 GH2 1,000 MHz | 15.92131 GHz -29.74 dsm
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Highest Channel

Spectrum #

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep

SGL Count 10/10

Limit ¢heck PA
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Dete: 23 MAR 2017 04.37.51

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1.000 MHz | 526.14543 MHZ | -37.21 dem | 24,21 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.45820 GHz | -3%.12 dém | -26.12 d
1,760 GHz 3,000 GHz 1.000 MHz 176008 GHz -32.65 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.43732 GHz -33,85 dém
7.000 GHz 13.600 GHz 1.000 MHz 12.40384 GHz -31.53 dém
13.600 GHz 18.000 GH2 1,000 MHz | 16.02910 GHz -29.22 dsm
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Report No. : FG730704A

Frequency Stability
Test Conditions | Middle Channel G(SG"?I\:;’ (Efg’é“:;gs . 222;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0048
40 Normal Voltage 0.0012 0.0036
30 Normal Voltage 0.0012 0.0108
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0036 0.0060
0 Normal Voltage 0.0132 0.0096
-10 Normal Voltage 0.0108 0.0084 PASS
-20 Normal Voltage 0.0120 0.0036
-30 Normal Voltage 0.0060 0.0024
20 Maximum Voltage 0.0072 0.0036
20 Normal Voltage 0.0108 0.0012
20 Battery End Point 0.0060 0.0120
Test Conditions Middle Channel Gs(gn;'?ngo (Eggll\inl?:sos 8) N'::::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0191
40 Normal Voltage 0.0005 0.0202
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0021
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0032 0.0021
-30 Normal Voltage 0.0160 0.0223
20 Maximum Voltage 0.0144 0.0128
20 Normal Voltage 0.0133 0.0133
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel T 1‘;‘_’52&:“:&2“1‘2’_2Kbp3) 22:;:11

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0036
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0239

-10 Normal Voltage 0.0108 PASS
-20 Normal Voltage 0.0143
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0132
20 Normal Voltage 0.0084
20 Battery End Point 0.0048

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

Test Conditions Middle Channel x:;%w:ggzgzsl; Nl;itr:i;.

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0021
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0090
20 Normal Voltage 0.0016
20 Battery End Point 0.0059

Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel ‘(’\IIQ?WDCMS.B;(T;L\), N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0046
40 Normal Voltage 0.0075
30 Normal Voltage 0.0092
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0075
-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0075
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0058
20 Normal Voltage 0.0012
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG730704A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)
Channel Frf:nl;zn;: y ( EBR:] ) (:i:r:]t) fi‘l;ei: Resalzi?ng Pi.vi.ar TXIc(:sf‘sbIe ™ g:ti;nna Pole(x:lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -40.15 -13 -27.15 -47.48 -46.84 0.56 9.40 H
2472.6 -47.93 -13 -34.93 -59.39 -55.64 0.74 10.60 H
3296.8 -55.96 -13 -42.96 -69.40 -65.56 0.85 12.60 H
Lowest
1648.4 -45.63 -13 -32.63 -53.01 -52.32 0.56 9.40 \
2472.6 -49.93 -13 -36.93 -60.98 -57.64 0.74 10.60 \Y
3296.8 -60.14 -13 -47.14 -73.77 -69.74 0.85 12.60 \Y
1672.8 -40.62 -13 -27.62 -47.75 -47.31 0.56 9.40 H
2509.2 -47.17 -13 -34.17 -58.56 -54.88 0.74 10.60 H
3345.6 -55.01 -13 -42.01 -68.29 -64.61 0.85 12.60 H
_ 4182 -59.26 -13 -46.26 -75.67 -68.82 0.89 12.60 H
Middle 1672.8 -44.18 -13 -31.18 -51.31 -50.87 0.56 9.40 \Y
2509.2 -49.85 -13 -36.85 -60.84 -57.56 0.74 10.60 \Y
3345.6 -59.40 -13 -46.40 -72.91 -69.00 0.85 12.60 \
4182 -61.14 -13 -48.14 -77.79 -70.70 0.89 12.60 \
1697.6 -38.31 -13 -25.31 -45.58 -45.00 0.56 9.40 H
2546.4 -51.10 -13 -38.10 -62.22 -58.81 0.74 10.60 H
3395.2 -53.99 -13 -40.99 -67.17 -63.59 0.85 12.60 H
Highest
1697.6 -47.83 -13 -34.83 -55.10 -54.52 0.56 9.40 \Y
2546.4 -51.96 -13 -38.96 -62.86 -59.67 0.74 10.60 \
3395.2 -58.98 -13 -45.98 -72.51 -68.58 0.85 12.60 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG730704A
GSM850 (EDGE class 8)
Channel Fr(e:\qnl;ezn)c y ( EBR:] ) ( :i:r:]t) fi‘l;ei: Resa?i\ng Pi.\:l;t.ar T)(Ic(:s:lsbIe ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -39.74 -13 -26.74 -47.07 -46.43 0.56 9.40 H
2472.6 -47.80 -13 -34.80 -59.26 -55.51 0.74 10.60 H
3296.8 -55.36 -13 -42.36 -68.80 -64.96 0.85 12.60 H
Lowest
1648.4 -46.47 -13 -33.47 -53.85 -53.16 0.56 9.40 \Y
2472.6 -47.43 -13 -34.43 -58.48 -55.14 0.74 10.60 \Y
3296.8 -58.12 -13 -45.12 -71.75 -67.72 0.85 12.60 \Y
1672.8 -37.66 -13 -24.66 -44.79 -44.35 0.56 9.40 H
2509.2 -48.09 -13 -35.09 -59.48 -55.80 0.74 10.60 H
3345.6 -56.09 -13 -43.09 -69.37 -65.69 0.85 12.60 H
_ 4182 -59.58 -13 -46.58 -75.99 -69.14 0.89 12.60 H
Middle 1672.8 -49.26 -13 -36.26 -56.39 -55.95 0.56 9.40 \Y
2509.2 -49.63 -13 -36.63 -60.62 -57.34 0.74 10.60 \Y
3345.6 -60.01 -13 -47.01 -73.52 -69.61 0.85 12.60 \Y
4182 -60.53 -13 -47.53 -77.18 -70.09 0.89 12.60 \Y
1697.6 -38.65 -13 -25.65 -45.92 -45.34 0.56 9.40 H
2546.4 -49.67 -13 -36.67 -60.79 -57.38 0.74 10.60 H
3395.2 -54.93 -13 -41.93 -68.11 -64.53 0.85 12.60 H
4244 -59.61 -13 -46.61 -76.32 -69.17 0.89 12.60 H
Highest
1697.6 -48.16 -13 -35.16 -55.43 -54.85 0.56 9.40 \Y
2546.4 -51.21 -13 -38.21 -62.11 -58.92 0.74 10.60 \Y
3395.2 -59.56 -13 -46.56 -73.09 -69.16 0.85 12.60 \Y
4244 -61.36 -13 -48.36 -78.40 -70.92 0.89 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG730704A
GSM1900 (GSM)
Channel Fr(e:\qnl;ezn)c y (ilBRr:) (:i:r:]t) fi‘:i: Resa?i\ng Pi.\:l;t.ar T)(Ic(:s:lsbIe ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -54.78 -13 -41.78 -70.00 -60.82 6.56 12.60 H
5550.6 -54.20 -13 -41.20 -73.62 -59.30 8 13.10 H
7400.8 -37.39 -13 -24.39 -61.79 -39.12 9.57 11.30 H
9251 -50.66 -13 -37.66 -77.81 -52.11 10.45 11.90 H
Lowest
3700.4 -55.76 -13 -42.76 -71.29 -61.80 6.56 12.6 \Y
5550.6 -54.87 -13 -41.87 -74.89 -59.97 8 13.1 \Y
7400.8 -43.09 -13 -30.09 -67.39 -44.82 9.57 11.3 \
9251 -51.97 -13 -38.97 -78.37 -53.42 10.45 11.9 \
3760 -55.36 -13 -42.36 -70.64 -61.40 6.56 12.60 H
5640 -56.12 -13 -43.12 -75.47 -61.22 8 13.10 H
7520 -37.38 -13 -24.38 -60.97 -39.11 9.57 11.30 H
_ 9400 -48.21 -13 -35.21 -75.69 -49.66 10.45 11.90 H
Middle 3760 -54.14 -13 -41.14 -69.69 -60.18 6.56 12.6 \
5640 -55.00 -13 -42.00 -74.92 -60.10 8 13.1 \
7520 -43.55 -13 -30.55 -67.19 -45.28 9.57 11.3 \
9400 -47.25 -13 -34.25 -74.15 -48.70 10.45 11.9 \
3819.6 -54.04 -13 -41.04 -69.45 -60.08 6.56 12.60 H
5729.4 -55.51 -13 -42.51 -75.12 -60.61 8 13.10 H
7639.2 -43.42 -13 -30.42 -66.53 -45.15 9.57 11.30 H
9549 -43.10 -13 -30.10 -71.26 -44 .55 10.45 11.90 H
Highest
3819.6 -51.64 -13 -38.64 -67.27 -57.68 6.56 12.6 \Y
5729.4 -56.35 -13 -43.35 -76.66 -61.45 8 13.1 \Y
7639.2 -44 .48 -13 -31.48 -67.72 -46.21 9.57 11.3 \
9549 -50.45 -13 -37.45 -77.48 -51.90 10.45 11.9 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG730704A
GSM1900 (EDGE class 8)
Channel Fr(e:\qnl;ezn)c y (ilBRr:) (:i:r:]t) fi‘:i: Resa?i\ng Pi.\:l;t.ar T)(Ic(:s:lsbIe ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -53.27 -13 -40.27 -68.49 -59.31 6.56 12.60 H
5550.6 -55.78 -13 -42.78 -75.20 -60.88 8 13.10 H
7400.8 -36.11 -13 -23.11 -60.51 -37.84 9.57 11.30 H
9251 -51.16 -13 -38.16 -78.31 -52.61 10.45 11.90 H
Lowest
3700.4 -53.33 -13 -40.33 -68.86 -59.37 6.56 12.6 \Y
5550.6 -53.31 -13 -40.31 -73.33 -58.41 8 13.1 \Y
7400.8 -44.54 -13 -31.54 -68.84 -46.27 9.57 11.3 \
9251 -52.92 -13 -39.92 -79.32 -54.37 10.45 11.9 \
3760 -49.24 -13 -36.24 -64.52 -55.28 6.56 12.60 H
5640 -55.80 -13 -42.80 -75.15 -60.90 8 13.10 H
7520 -37.13 -13 -24.13 -60.72 -38.86 9.57 11.30 H
_ 9400 -46.50 -13 -33.50 -73.98 -47.95 10.45 11.90 H
Middle 3760 -52.11 -13 -39.11 -67.66 -58.15 6.56 12.6 \
5640 -54.42 -13 -41.42 -74.34 -59.52 8 13.1 \
7520 -44.30 -13 -31.30 -67.94 -46.03 9.57 11.3 \
9400 -50.61 -13 -37.61 -77.51 -52.06 10.45 11.9 \
3819.6 -53.16 -13 -40.16 -68.57 -59.20 6.56 12.60 H
5729.4 -57.23 -13 -44.23 -76.84 -62.33 8 13.10 H
7639.2 -43.21 -13 -30.21 -66.32 -44 .94 9.57 11.30 H
9549 -48.13 -13 -35.13 -76.29 -49.58 10.45 11.90 H
Highest
3819.6 -51.48 -13 -38.48 -67.11 -57.52 6.56 12.6 \Y
5729.4 -55.03 -13 -42.03 -75.34 -60.13 8 13.1 \Y
7639.2 -44.92 -13 -31.92 -68.16 -46.65 9.57 11.3 \
9549 -47.97 -13 -34.97 -75 -49.42 10.45 11.9 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG730704A
WCDMA Band V(RMC 12.2Kbps)
Channel Fr(e:nl;lezn)c y ( EBR:] ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -57.36 -13 -44.36 -64.72 -64.05 0.56 9.40 H
2479.2 -64.23 -13 -51.23 -75.69 -71.94 0.74 10.60 H
3305.6 -63.41 -13 -50.41 -76.80 -73.01 0.85 12.60 H
Lowest
1652.8 -58.75 -13 -45.75 -66.16 -65.44 0.56 9.40 \Y
2479.2 -64.70 -13 -51.70 -75.75 -72.41 0.74 10.60 \Y
3305.6 -63.30 -13 -50.30 -76.89 -72.90 0.85 12.60 \Y
1672.8 -57.02 -13 -44.02 -64.15 -63.71 0.56 9.40 H
2509.2 -63.49 -13 -50.49 -74.88 -71.20 0.74 10.60 H
_ 3345.6 -63.09 -13 -50.09 -76.37 -72.69 0.85 12.60 H
Middle 1672.8 -58.11 -13 -45.11 -65.24 -64.80 0.56 9.40 \
2509.2 -63.81 -13 -50.81 -74.80 -71.52 0.74 10.60 \Y
3345.6 -62.82 -13 -49.82 -76.33 -72.42 0.85 12.60 \Y
1693.2 -53.00 -13 -40.00 -60.27 -59.69 0.56 9.40 H
2539.8 -62.95 -13 -49.95 -74.06 -70.66 0.74 10.60 H
3386.4 -63.13 -13 -50.13 -76.35 -72.73 0.85 12.60 H
Highest
1693.2 -55.90 -13 -42.90 -63.17 -62.59 0.56 9.40 \Y
2539.8 -63.98 -13 -50.98 -74.87 -71.69 0.74 10.60 \Y
3386.4 -62.48 -13 -49.48 -76.00 -72.08 0.85 12.60 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG730704A
WCDMA Band II(RMC 12.2Kbps)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) ( :i:r:]t) fi‘:i: Resalzi?ng Pi.vi.ar TXI::sble ™ g:ti?\nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -56.36 -13 -43.36 -71.58 -62.40 6.56 12.60 H
5557.2 -59.14 -13 -46.14 -78.56 -64.24 8 13.10 H
7409.6 -54.43 -13 -41.43 -78.83 -56.16 9.57 11.30 H
Lowest
3704.8 -61.10 -13 -48.10 -76.63 -67.14 6.56 12.6 \Y
5557.2 -58.73 -13 -45.73 -78.75 -63.83 8 13.1 \Y
7409.6 -54.96 -13 -41.96 -79.26 -56.69 9.57 11.3 \Y
3760 -56.11 -13 -43.11 -71.39 -62.15 6.56 12.60 H
5640 -60.22 -13 -47.22 -79.57 -65.32 8 13.10 H
_ 7520 -55.80 -13 -42.80 -79.39 -57.53 9.57 11.30 H
Middle 3760 -57.95 -13 -44.95 -73.5 -63.99 6.56 12.6 \Y
5640 -59.90 -13 -46.90 -79.82 -65.00 8 13.1 \Y
7520 -55.81 -13 -42.81 -79.45 -57.54 9.57 11.3 \Y
3815.2 -59.82 -13 -46.82 -75.22 -65.86 6.56 12.60 H
5722.8 -59.09 -13 -46.09 -78.70 -64.19 8 13.10 H
7630.4 -55.81 -13 -42.81 -78.89 -57.54 9.57 11.30 H
Highest
3815.2 -57.93 -13 -44.93 -73.55 -63.97 6.56 12.6 \Y
5722.8 -58.65 -13 -45.65 -78.96 -63.75 8 13.1 \Y
7630.4 -55.55 -13 -42.55 -78.76 -57.28 9.57 11.3 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -55.34 -13 -42.34 -68.84 -61.76 6.18 12.60 H
5137.2 -58.25 -13 -45.25 -77.59 -63.21 7.74 12.70 H
6849.6 -56.88 -13 -43.88 -78.46 -59.58 9 11.70 H
Lowest
3424.8 -52.91 -13 -39.91 -66.76 -59.33 6.18 12.60 \Y
5137.2 -58.57 -13 -45.57 -78.64 -63.53 7.74 12.70 \Y
6849.6 -56.50 -13 -43.50 -78.68 -59.20 9 11.70 \Y
3465.2 -58.04 -13 -45.04 -71.86 -64.46 6.18 12.60 H
5197.8 -59.42 -13 -46.42 -78.75 -64.38 7.74 12.70 H
_ 6930.4 -56.77 -13 -43.77 -78.96 -59.47 9 11.70 H
Middle 3465.2 -58.59 -13 -45.59 -712.77 -65.01 6.18 12.60 \Y
5197.8 -59.24 -13 -46.24 -79.24 -64.20 7.74 12.70 \Y
6930.4 -56.47 -13 -43.47 -79.19 -59.17 9 11.70 \Y
3505.2 -56.79 -13 -43.79 -70.92 -63.21 6.18 12.60 H
5257.8 -59.16 -13 -46.16 -78.20 -64.12 7.74 12.70 H
7010.4 -56.06 -13 -43.06 -78.85 -58.76 9 11.70 H
Highest
3505.2 -56.07 -13 -43.07 -70.57 -62.49 6.18 12.60 \Y
5257.8 -59.02 -13 -46.02 -78.46 -63.98 7.74 12.70 \Y
7010.4 -55.88 -13 -42.88 -79.13 -58.58 9 11.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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